SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
62.01 27.41 -12.59 40 49.73 11.85 1.54 35.71 - - P H
197.81 26.14 -17.36 43.5 43.99 15.01 2.63 35.49 - - P H
354.95 31.88 |-14.12 46 42.9 20.62 3.48 35.12 - - P H
526.64 31.8 -14.2 46 38.18 24.04 4.26 34.68 - - P H
593.57 32.53 -13.47 46 36.76 25.71 4.53 34.47 - - P H
950.53 35.63 |-10.37 46 32.3 30.76 5.7 33.13 - - P H
H
H
H
H
H

2.4GHz
H

802.11g
L 34.85 29.99 -10.01 40 42.13 22.38 1.24 35.76 - - P \%
62.01 27.03 -12.97 40 49.35 11.85 1.54 35.71 - - P \%
258.92 23.58 -22.42 46 36 19.96 3 35.38 - - P \%
353.98 26.71 -19.29 46 37.78 20.58 3.48 35.13 - - P \%
442.25 29.3 -16.7 46 37.32 23.01 3.89 34.92 - - P \%
957.32 36.29 -9.71 46 32.59 31.09 5.72 33.11 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
2387.7 68.82 -5.18 74 58.87 27.38 18.63 | 36.06 155 162 P H
2390 52.16 -1.84 54 42.21 27.38 18.63 36.06 155 162 A H
* 2412 112.6 - - 102.54 27.45 18.67 36.06 155 162 P H
* 2412 102.94 - - 92.88 27.45 18.67 | 36.06 155 162 A H
802.11ax H
HEZ20 Full H
CHO1 2390 65.56 -8.44 74 55.61 27.38 18.63 | 36.06 318 172 P \%
2412MHz 2390 50.6 -3.4 54 40.65 | 27.38 | 18.63 | 36.06 | 318 | 172 | A | V
* 2412 108.58 - - 98.52 27.45 18.67 36.06 318 172 P \%
* 2412 100.06 - - 90 27.45 18.67 36.06 318 172 A \%
\%
\%
2389.84 53.57 -20.43 74 43.62 27.38 18.63 36.06 299 119 P H
2389.84 40.04 -13.96 54 30.09 27.38 18.63 | 36.06 299 119 A H
* 2437 111.23 - - 101.03 27.55 18.72 36.07 299 119 P H
* 2437 101.04 - - 90.84 27.55 18.72 36.07 299 119 A H
802.11ax 2484.8 55.66 -18.34 74 45.19 27.74 18.82 36.09 299 119 P H
HE20 Full 2483.84 40.68 -13.32 54 30.21 27.74 18.82 36.09 299 119 A H
CH 06 2382.96 52.6 -21.4 74 42.66 27.37 18.62 36.05 295 179 P \%
2437MHz 2389.68 39.68 -14.32 54 29.73 27.38 18.63 36.06 295 179 A \%
* 2437 109.8 - - 99.6 27.55 18.72 36.07 295 179 P \%
* 2437 100.96 - - 90.76 27.55 18.72 36.07 295 179 A \%
2485.12 53.83 -20.17 74 43.36 27.74 18.82 36.09 295 179 P \%
2483.6 40.08 -13.92 54 29.62 27.73 18.82 36.09 295 179 A \%
TEL: 886-3-327-0868 Page Number : B13 of B26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 111.86 - - 101.52 27.65 18.77 36.08 151 158 P H
* 2462 102.39 - - 92.05 27.65 18.77 | 36.08 | 151 | 158 A H
2484.88 68.47 -5.53 74 58 27.74 18.82 36.09 151 158 P H
2483.52 51.25 -2.75 54 40.79 27.73 18.82 36.09 151 158 A H
802.11ax H
HE20 Full H
CH11 * 2462 108.42 - - 98.08 27.65 18.77 | 36.08 | 300 | 187 P \Y
2462MHz * 2462 99.5 - - 89.16 27.65 18.77 | 36.08 | 300 | 187 A |V
2483.52 66.47 -7.53 74 56.01 27.73 18.82 | 36.09 | 300 | 187 P Y,
2483.52 48.51 -5.49 54 38.05 27.73 18.82 | 36.09 | 300 | 187 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 43.15 -30.85 74 34.98 32.44 1295 | 37.22 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 44.02 -29.98 74 35.85 32.44 1295 | 37.22 - - P \Y,
2412MHz \VJ
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 4421 -29.79 74 35.73 32.65 13.09 37.26 - - P H
7311 48.34 | -25.66 74 33.77 36.86 15.88 | 38.17 | 300 | 227 P H
7311 38.63 -15.37 54 24.06 36.86 15.88 38.17 300 227 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 43.81 |-30.19 74 35.33 32.65 13.09 | 37.26 - - P |V
2437MHz 7311 49.14 | -24.86 74 3457 | 36.86 | 1588 | 38.17 | 150 | 78 \Y
7311 38.61 |-15.39 54 24.04 36.86 1588 | 38.17 | 150 78 AV
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 44.06 -29.94 74 35.33 32.8 13.23 37.3 - - P H
7386 47.75 -26.25 74 33.43 36.56 15.98 | 38.22 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 44.35 -29.65 74 35.62 32.8 13.23 37.3 - - P \%
2462MHz 7386 48.14 | -25.86 74 3382 | 3656 | 1598 | 38.22 | 300 | 103 \Y
7386 38.1 -15.9 54 23.78 36.56 15.98 | 38.22 | 300 | 103 A |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.84 64.43 -9.57 74 54.48 27.38 18.63 | 36.06 155 159 P H
2386.96 52.79 -1.21 54 42.86 27.37 18.62 36.06 155 159 A H
* 2422 107.55 - - 97.44 27.49 18.69 36.07 155 159 P H
* 2422 97.85 - - 87.74 27.49 18.69 36.07 155 159 A H
802.11ax 2486.08 51.55 -22.45 74 41.08 27.74 18.82 36.09 155 159 P H
HE40 Full 2490.08 42.37 -11.63 54 31.87 27.76 18.83 36.09 155 159 A H
CHO03 2389.68 59.95 -14.05 74 50 27.38 18.63 | 36.06 325 172 P \%
2422MHz 2386.96 50.86 | -3.14 54 40.93 | 27.37 | 1862 | 36.06 | 325 | 172 | A | V
* 2422 103.88 - - 93.77 27.49 18.69 36.07 325 172 P \%
* 2422 93.63 - - 83.52 27.49 18.69 36.07 325 172 A \%
2487.44 50.87 -23.13 74 40.39 27.75 18.82 | 36.09 325 172 P \%
2497.28 41.31 -12.69 54 30.77 27.79 18.84 36.09 325 172 A \%
2388.4 59.3 -14.7 74 49.35 27.38 18.63 36.06 301 118 P H
2390 47.73 -6.27 54 37.78 27.38 18.63 | 36.06 301 118 A H
* 2437 107.4 - - 97.2 27.55 18.72 36.07 301 118 P H
* 2437 98.2 - - 88 27.55 18.72 36.07 301 118 A H
802.11ax 2483.76 63.46 -10.54 74 52.99 27.74 18.82 36.09 301 118 P H
HE40 Full 2483.84 49.34 -4.66 54 38.87 27.74 18.82 36.09 301 118 A H
CH 06 2390 60.28 -13.72 74 50.33 27.38 18.63 36.06 297 173 P \%
2437MHz 2389.36 47.3 -6.7 54 37.35 | 27.38 | 1863 | 36.06 | 297 | 173 | A | V
* 2437 106.31 - - 96.11 27.55 18.72 36.07 297 173 P \%
* 2437 96.88 - - 86.68 27.55 18.72 36.07 297 173 A \%
2486.96 59.4 -14.6 74 48.92 27.75 18.82 36.09 297 173 P \%
2484.64 46.69 -7.31 54 36.22 27.74 18.82 36.09 297 173 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2382.32 54.49 -19.51 74 44.56 27.36 18.62 36.05 144 159 P H
2387.28 42.86 -11.14 54 32.92 27.37 18.63 | 36.06 | 144 | 159 A H
* 2452 108.67 - - 98.39 27.61 18.75 36.08 144 159 P H
* 2452 98.51 - - 88.23 27.61 18.75 36.08 144 159 A H
802.11ax 2484.48 64.34 -9.66 74 53.87 27.74 18.82 36.09 144 159 P H
HE40 Full 2485.52 52.33 -1.67 54 41.86 27.74 18.82 36.09 144 159 A H
CH 09 2386 50.29 -23.71 74 40.36 27.37 18.62 | 36.06 | 298 | 185 P \Y
2452MHz 2388.4 41.2 -12.8 54 31.25 27.38 18.63 | 36.06 | 298 | 185 A |V
* 2452 104.63 - - 94.35 27.61 18.75 | 36.08 | 298 | 185 P Y,
* 2452 95.6 - - 85.32 27.61 18.75 | 36.08 | 298 | 185 AV
2486.72 61.61 -12.39 74 51.13 27.75 18.82 36.09 298 185 P \%
2485.68 49.8 -4.2 54 39.33 27.74 18.82 | 36.09 | 298 | 185 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 44.05 -29.95 74 35.72 32.56 13 37.23 - - P H
7266 48.36 | -25.64 74 33.71 36.97 15.82 | 38.14 | 350 65 P H
7266 39.82 -14.18 54 25.17 36.97 15.82 38.14 350 65 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4844 43.48 -30.52 74 35.15 32.56 13 37.23 - - P \%
2422MHz 7266 48.24 | -25.76 74 3359 | 36.97 | 1582 | 38.14 | 300 | 231 \Y
7266 39.8 -14.2 54 25.15 36.97 15.82 38.14 300 231 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 44.05 -29.95 74 35.57 32.65 13.09 37.26 - - P H
7311 48.9 -25.1 74 34.33 36.86 15.88 | 38.17 | 200 79 P H
7311 39.68 -14.32 54 25.11 36.86 15.88 38.17 200 79 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 44.88 -29.12 74 36.4 32.65 13.09 37.26 - - P \%
2437MHz 7311 48.54 | -25.46 74 3397 | 36.86 | 15.88 | 38.17 | 400 | 334 \Y
7311 39.64 | -14.36 54 25.07 36.86 1588 | 38.17 | 400 | 334 | A | V
\%
\%
\%
\%
\%
\%
\%
\%
\%
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samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4904 44.9 -29.1 74 36.29 | 32.72 | 13.18 | 37.29 - - P | H
7356 48.57 |-25.43 74 3416 | 36.68 | 1593 | 382 | 350 | 197 | P
7356 39.42 |-14.58 54 25.01 | 36.68 | 1593 | 38.2 | 350 | 197 | A
802.11ax
HE40 Full
CH 09 4904 4482 |-29.18 74 36.21 | 32.72 | 13.18 | 37.29 . . P
2452MHz 7356 49.3 -24.7 74 34.89 36.68 | 1593 | 382 | 350 | 348
7356 39.38 | -14.62 54 2497 | 3668 | 1593 | 382 | 350 | 348 @ A

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
24804 42.4 -31.6 74 36.3 39.62 19.7 53.22 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE40 24972 42.79 -31.21 74 36.43 39.69 19.79 53.12 - - P \%
SHF \VJ
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
62.98 29.02 -10.98 40 51.34 11.86 154 35.72 - - P H
197.81 26.28 -17.22 43.5 44.13 15.01 2.63 35.49 - - P H
348.16 32.18 -13.82 46 43.5 20.38 3.45 35.15 - - P H
461.65 31.82 -14.18 46 39.34 23.39 3.97 34.88 - - P H
593.57 32.49 -13.51 46 36.72 25.71 4.53 34.47 - - P H
953.44 35.15 -10.85 46 31.65 30.91 5.71 33.12 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 35.82 30.29 -9.71 40 42.98 21.83 1.24 35.76 - - P \%
LF 62.01 3029 | -9.71 40 52.61 11.85 154 | 35.71 - - P |V
461.65 27.59 -18.41 46 35.11 23.39 3.97 34.88 - - P \%
593.57 30.59 -15.41 46 34.82 25.71 4.53 34.47 - - P \%
745.86 33.13 -12.87 46 34.06 27.95 5.03 33.91 - - P \%
957.32 35.74 -10.26 46 32.04 31.09 5.72 33.11 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : B25 of B26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

A calculation example for radiated spurious emission is shown as below:

FAX: 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

Appendix C. Radiated Spurious Emission Plots

Temperature : 18.6~22.4°C

Test Engineer : John Chuang, David Dai and Howard Huang

Relative Humidity : [66.8~69.2%

Note symbol

-L Low channel location

-R High channel location

TEL: 886-3-327-0868 Page Number : C1 of C65
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz
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 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
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site £03CH20-HY sire $03CH20-HY
Condition + AV6_BE_54 3m 91200_02360_221104 HORIZONTAL Condition  : AV6_54 3m 9120D_02360_221104 HORIZONTAL
 RBW:I000.000KHz VBW-0.010KH2 SWT:Auto  RBW:1000.000KH2 VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (@Buvim) Date: 2023.07-11 A dBuvim) Date: 2023.07-11
1225 1225
1050 1050 :
a7 // r
PEAK 74
700 700
1
525 o BT e 525 ek
350 35
175 11
510 2320, B0, 7360, 7360, 2400, 215 000 00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (Wiz) Froquency (MHa)
site +03CH20-HY Site 103CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
A (@Buvim) Date: 2023.07-11 A @Buvim) Date: 2023.07-11
1225 1225
1050 1050
a7 r
700 700
AvG 54
52 52 MJ
350 — g
175 115
510 2520, 7340, 7360, 560, 200, 215 000 00 500 700 900 200 2300 2600 2700, 3
Frequency (Wiz) Frequency (MHa)
site +03CH20-HY Site :03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition + AV6_54 3m 91200_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C3 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Horizontal Fundamental

A (@BuVim)

Date: 2023.07-12 ) (@Buvim)

Date: 2023.07-12

/»\ 1050
a75] L

o75)
PEAK 74
700 / 700)

525 TS 525 AL W
P ——— L S RPN e SN S
350 350
13| s
510 N R e oo 0 o6 oo oos. zioo 6 Zs0 aman 3000
pcm—— Froguency (i)
site £03CH20-HY sire +03CH20-HY
Condition  :PEAK_BE_74 3m 9120D_02360_221104 HORTZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBWA1000.000KHz VBW:3000.000KHz SWTiAuto
) By bate: 20730712 J aBvm) vate 20230712
123 1225
1050 1050
w4 w7
700

b

/ 54
p
52 Uuw\ 5.

ATV | P I A R I J “n A |
350 350
17| 73]
310 a0 meh B 00 . 2Mi 246020 G0 a0 900 0b a0 Zi00 200 Zeon 200, 0
Frequency (WHe) Frequency (MHa)
site +03CH20-HY site :03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 HORTZONTAL Condition + AV6_54 3m 9120D_02360_221104 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : C4 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 @BuVim)

bue 20230112
129
1059 /w\
o / A\
\ veax e 71
oo v
NN )
52| g T ]
350
179
T N N T
roasoney Ont)
site £03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A @BuVim)

Date: 2023.07-12

VN

75 A
T
I~ |

N \ﬁ\,\ N ave,_ge 54|
AW N
350
174
T T T W ST a3
Froauency ()
site £030H20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

. C5 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o s p—
w2 -
\
™
1 Fand 4
y PR
R PO ST ST e Sl o T \J R VO PP P TR N e, L .
Hreency rononc
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
RBWI000.000KHz VBW-3000000KHz SWTAuto RW:I000000KHz VBW3000.000KHz SWT-Auto
A
a S —a Py ,
Hromency rononc o
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition 1 AV6_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C6 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

1 aBovim) vate: 20230712
1225

1050 W\

o1 / \

[ \ ——
m A
Y/ SN |

523 EaR WL

350

13|

T WL T 7
Froqueney (M)

site £03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A @BuVim) Date: 2023.07-12

alV VM s ot 51

1

]
350
175
420 2430, 240, 250, 2460, 270, 2480, 240, 250
Frequency (MHz)
Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C7 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

Avg.

R i) [
- 1
5o s .
s \ e
o o s .
AT s
525 e R P 525 TER
st i S b S
o 2
- -
S i 0 T
o ey
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
REWI0030000t4s VOW-3000000KHz SWTAuto REWI000000KHz VB 3000000KHz SWTAuTo
[ i) [
- -
uso s
Ho
wd TN v

709 \/\/— 700
ava Be bal AVG 54
525 M\\ = = 52 =
AR T i ]
S A A SRS o
350 350
175 175
160 246321652467 24602471 281 91 20 000 300, 1500 1700, 1900 2100 2300 2600, 2700, 0
Freaquency (Miz) Freauency (MHz)
site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition + AV6_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C8 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1 Vertical

Fundamental

A (@BuVim)

Date: 20230712 J @suvm) Date: 20230712
1225 1224
1050 1050 .
87 54\ 87.5|
peAK 674 peak 74
109 70
AT U, ..
529 Sttt g o i I e e pyo e el e e
350 350
175 174
60 26 A AT 2T 7 7500 G0 W00 00 To0 1800 7o B0 200 700, 000
Froquency (Miz) Froauency (e}
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
 RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 20730712 ) @@avimy Date: 20230712
1225 1224
1050 1050
AMN 074
700

700)
5251 /

avd e 4|

7\’\/\/\ﬁ

150 2463.2465.2467 24602471 2481
Frequency (MHz)

Site +03CH20-HY

Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

AVG 54

350]
175
000 300 1500 700, 1s00. 2100 2300 2600,  Z700.
Frequency (MHz)
Site £ 03CH20-HY
Condition * AV6_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C9 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz
1 Horizontal Fundamental
=
ot /
525 M’WM 525 D
e e e oo
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
Ao To0D000Rs VW S0 B0k WA REmATO0000k 1 ToW 300 000K Tt
Peak
:
]
525/ T 52.5( T T 2ve A
] ' /N
I ]
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL
B IOGH 00K VB 10 Sur At IO D00k VB S T
Avg.

TEL: 886-3-327-0868

Page Number : C10 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Vertical Fundamental

1 (@BuVim) Date: 2023.07-12 ) (@Buvim)

Date: 2023.07-12

a75] o75)
PEAK 74
700 700)
Lo

525 525 pstnase Mmoo
e e 1

359 350
175 175
310 2320, 0. 360, 7380, 700, s 000 300, T80 4700 1900 Zi00. 2300 2600, 2700 000
Frequency (MHz) Freauency (MHz)
Site +03CH20-HY Site $03CH20-HY
Condition +PEAK_BE_74 3m 91200_02360_221104 VERTICAL Condition PEAK_74 3m 9120>_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.07-12 A @Buvim) Date: 2023.07-12

1225 1225

1059 1050

a75) —— o7

709 700

A AVG 54
52. e EY f =
—_/_/_// /_,____J
359 s ——— —
175 175
310 2320, 740 360, 780, 200 s 000 300, 1800 4700 1900 2100 2300 2600, 2700 0
Frequency (MHz) Freauency (MHz)

Site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition + AV6_54 3m 91200_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : C11 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

) @uvim) Date: 20230712 ) @wuvim) Date: 20230712
1225 1224
|
1050 1050
ars| \ a1
peak 74
109 70
(e W
2 SM e S 52.5| ne
350 350
175 174
510 F R R 7 77 7 ) T O = R T T z0 200, 000
Froquency (Wiz) Froauency (e}
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 20230712 ) @@avimy Date: 20230712
1225 1224
1050 1050
o
a1s| o1
700 700
AvG 54
52 — 52
I DR s = o S N -
35.0f Y e e
175 17
570 FE T R T T T 7 e T 1) L R [ R R N 3
Froquency (Wz) roauency Wz}
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL
 RBW-1000.000KHz VBW-0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C12 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bovim) Date: 20230712
1224
1059 —\/‘m,.v'\r'"\
i
iy IPEAK_BE 74
ot
700k
e
i i
52.5( i
350
123
0 s Zwe e s 2o 2w 2 300
roquency ()
site £03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20230712
1225
1050
—
o9 ’\\
700 \
— - AVG_BE_54|
523 LMoty
350
123
0 s e e e 2o 2o 20 30
roquoncy (z)
site £03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C13 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

.
) peaK 74
700 M Yo 700 /
o, \
s e i ettnaniateon e bt it o4
Site :03CH20-HY Site :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
o Toc bt sowSsenEoRt s Sur a o000k et Scam0 e S o
—
o
- :
- 1 1 T N¥ ]
35.0f 38T
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition 1 AV6_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C14 of C65



samonias. FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical Fundamental

Peak

Date: 2023.07-12

\ |
Wi, veaw o 74

L

¥

btoustmsy) iy 1

T T T T N 1)
Frequency (WHe)

+PEAK_BE_74 3m 9120b_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

Date: 2023.07-12

N avG_eE 54|

250,

: AV6_BE_54 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2460, 270, 2480, 240, 250
Frequency (MHz)

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C15 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

1 gBuvim) bates 20230711 — vate 023,01
1224 1224
1054 1054 ;
[P S
o 074
"y PEAK BE_74 PEAK 74
709 k. " 700]
A b |,
52 st NP 52 PR A | SR B
e e A A A iR
350 354
173 14
0 T BT T 7 0 oo a0 T o Tam o0 Bwo w0 To 30
Freauoncy (e Freauoncy (e
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWTiAuta
s oo bates 20230711 2 B vate: 2023071
1229 1224
1054 1054
o) o4
70 70d
Sl
— | avd o b 54
525| \-\\ 5.
i 1 O O N v | S
350 350
174 14
ST 7 0 o T T T T 0 B B T o
Freauoncy (e eauoncy (e
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL
 RBWFI000.000KHz VBW-0010KHz SWT:Auto  RBWEI000.000KHz VBW-0GI0KHz SWTiAuto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C16 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

) @0uvim) Date: 20230711 ) @wuvim) Date: 20230711
1225 1225

1050 1050 ;

AW S
ars| a1
peAK 674 peak 74
700 70
N o)
s it

525 e 2 o bbbt
350 350

175 174

460 24632465 2467 2459 2471 T 7 7500 G0 W00 00 To0 1800 7o B0 200 700, 00
Froquency (Miz) Frequency (Hz)

Site :03CH20-HY Site. : 03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 2023.07-11 A @Buvim) Date: 2023.07-11
1225 1225

1050 1050

a5 r

700 700

M- Avd_e bl AvG 54

52| \\ 52 W/;j

350 g

175 115

160 246321652467 24602471 281 aa 0 000 00 500 700 900 200 2300 2600 2700, 0
Frequency (Wie) Frequency (MHa)

site +03CH20-HY Site :03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition + AV6_54 3m 91200_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C17 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Peak

Avg.

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

o bnuzz 71 o oo 2023071
129 124
s 1054
ors g
109 704

it 8355 .
24 - — 29 ‘
-
3 34
1 14
w0 oo Toooe oo a0 s o oo a0 Teoos T
- ioqwncy )

site <0320 HY site ocHzoHY
Condition :PEAK_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C18 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

1 (@BuVim) Date: 2023.07-11

ave[s4

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@BuVim) Date: 2023.07-11

aves4

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G

Avg

Site
Condition

+03CH20-HY
: AV6_54 3m 9120D_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Site
Condition

Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
A (@BuVim) Date: 2023.07-11 ) (@Buvim) Date: 2023.07-11
1225 1225
1050) 1050
a75| a75)
700) 700]
ave|s4 AvG 54
5. 52
350 350)
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000 7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) E Hz)

requoncy (I

£ 03CH20-HY

* AV6_54 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C19 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

1 @BuVim) Date: 2023.07-11 ) (@Buvim) Date: 2023.07-11
1225 1225
1050) 1050
a75] o75)
PEAK 74 PEAK 74
700 700)
G AV
52, EX:
. s P We——
A "
350 350)
175 175
0 5000, 8000, 10000, 12000, 4000, 6000 18000 000 5000, 8000, 70000, 12000, 14000, 6000, 18000
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site 03CH20-HY
Condition :PEAK_74 3m 9120D_02360_221104 HORIZONTAL

Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : C20 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

1 @BuVim) Date: 2023.07-11 ) (@Buvim) Date: 2023.07-11
1225 1225
1050) 1050
a75] o75)
700 700)
ave[s4 aves4
52, 52
350 350)
175 175
4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500 14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
A (@BuVim) Date: 2023.07-11 ) (@Buvim) Date: 2023.07-11
1225 1225
1050) 1050
a75| a75)
700) 700]
ave|s4 AvG 54
5. 52
350 350)
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000 7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL Condition * AV6_54 3m 9120D_02360_221104 VERTICAL

TEL: 886-3-327-0868

Page Number 1 C21 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

1 @BuVim) Date: 2023.07-11 ) (@Buvim) Date: 2023.07-11
1225 1225
1050) 1050
a75] o75)
PEAK 74 PEAK 74
700 700)
52 AVG_s8] o v
PR e : ot
359 350)
175 175
0 5000, 8000, 10000, 12000, 4000, 6000 18000 000 5000, 8000, 70000, 12000, 14000, 6000, 18000
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site 03CH20-HY
Condition :PEAK_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL: 886-3-327-0868

Page Number 1 C22 of C65
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

1 (@BuVim) Date: 2023.07-11

ave[s4

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@BuVim) Date: 2023.07-11

aves4

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G

Avg

Site
Condition

+03CH20-HY
: AV6_54 3m 9120D_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Site
Condition

Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
A (@BuVim) Date: 2023.07-11 ) (@Buvim) Date: 2023.07-11
1225 1225
1050) 1050
a75| a75)
700) 700]
ave|s4 AvG 54
5. 52
350 350)
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000 7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) E Hz)

requoncy (I

£ 03CH20-HY

* AV6_54 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C23 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

m Date: 2023.07-12 o1 0BV Date: 2023.07-12
1225 1225
1050 1050
a7 a1
AAAAAAA
700 700
65 v, 541
e e s
52| R 525 —
-
350 354
175 15
000 000, 000, 0000 Ta000. 4000 16000 16000 000 G000, 000 0000 1200, 1a0on. 16000, 1B
Freauency (WHz) Frequency (WH)
site +03CH20-HY site 03CH20-HY
Condition +PEAK_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : C24 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

1 @BuVim)

Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75] o75)
700 700)
ave[s4 aves4
52, 52
350 350)
175 175
4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500 14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
A (@BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75| a75)
700) 700]
ave|s4 AvG 54
5. 52
350 350)
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000 7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL

Condition * AV6_54 3m 9120D_02360_221104 VERTICAL

17.7G
~18G
Avg

TEL: 886-3-327-0868

Page Number : C25 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1 Horizontal Vertical

1 @BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75] o75)
PEAK 74 PEAK 74
700 700)
52 VG 54 o ave 54
Y N . T A ——
IS S | S
350 350)
175 175
0 5000, 8000, 10000, 12000, 4000, 6000 18000 000 5000, 8000, 70000, 12000, 14000, 6000, 18000
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site 03CH20-HY
Condition :PEAK_74 3m 9120D_02360_221104 HORIZONTAL

Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C26 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1 Horizontal Vertical

1 @BuVim)

Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75] o75)
700 700)
ave[s4 aves4
52, 52
350 350)
175 175
4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500 14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
A (@BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75| a75)
700) 700]
ave|s4 AvG 54
5. 52
350 350)
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000 7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL

Condition * AV6_54 3m 9120D_02360_221104 VERTICAL

17.7G
~18G
Avg

TEL: 886-3-327-0868

Page Number 1 C27 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Vertical

1 @BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75] o75)
PEAK 74 PEAK 74
700 700)
AvG avs_sef
= e g = EI I o
350 350)
175 175
0 5000, 8000, 10000, 12000, 4000, 6000 18000 000 5000, 8000, 70000, 12000, 14000, 6000, 18000
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site 03CH20-HY
Condition :PEAK_74 3m 9120D_02360_221104 HORIZONTAL

Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : C28 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Vertical

1 @BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75] o75)
700 700)
ave[s4 aves4
52, 52
350 350)
175 175
4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500 14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
A (@BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75| a75)
700) 700]
ave|s4 AvG 54
5. 52
350 350)
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000 7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL

Condition * AV6_54 3m 9120D_02360_221104 VERTICAL

17.7G
~18G

Avg

TEL: 886-3-327-0868

Page Number 1 C29 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

Emission above 18GHz

2.4GHz WIFI 802.11g (SHF @ 1m)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g SHF

Peak

Avg.

:PEAK_74 Im SHF_00994_221104 HORIZONTAL

m Date: 2023.07-12 el (dBuVim) Date: 20230712
1225 1225
1050) 1050
o75) 875
AAAAAAA
700 700]
a6 54 VG 54
5251 5250
B
e Al e
175 175
8000 19000. 20000. 21000, 22000, 23000, 24000, 25000 8000 19000 20000, 21000, 22000. 23000, 24000, 2
Frequency (MHz) Frequency (MHz)
site £ 03CH20-HY Site 03CH20-HY
Condition Condition PEAK_74 Im SHF_00994_221104 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C30 of C65



samonias. FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g LF

Horizontal

Vertical

QP/
Peak

Date: 2023-07-12

P,

-
\%W\T/}MTMWJ‘WT

5
i3

50, 600 700 800, 00 1000

Frequency (MHz)

+ QP 3m LF_55606408_221022 HORTZONTAL

Date: 20230712

ap

oL

;
i T s
. /\WJTW
v~
; A

100 200 300 400, 500 600 T
Frequency (MH2)
ite 03CH20-HY
Condition QP 3m LF_55606408_221022 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C31 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
1+2 Horizontal Fundamental
70,0 700| T j
5“vwWNWWWNWMWVWWW”€W L W PO R R ST e J L‘ha.aw»ww-—
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
Ao To0D000Rs VW S0 B0k WA REmATO0000k 1 ToW 300 000K Tt
Peak
105.0/ 105.0{ L
P
— Jit
T T T T 1T D
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL
B IOGH 00K VB 10 Sur At IO D00k VB S T
Avg.

TEL: 886-3-327-0868

Page Number : C32 of C65
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Vertical

Fundamental

1 @BV

)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ooszsor oo R
2 2
.
o i o S
™ P U . FUOT AP PP - L
ey o
Site :03CH20-HY Site :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
o Toc bt sowSsenEoRt s Sur a o000k et Scam0 e S o
e
- 5
1 T I I I e
ey e
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition

* AV6_54 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C33 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @uvim) Date: 20230712 ) @wuvim) Date: 20230712
1225 1224
1
1050 Hoat 1050
ars| a1
peak 74
70| w\""‘u&“ 70| ‘m‘
524 i 524 e I S o
350 350
175 174
510 T me B E O T T T G0 W00 00 o0 W00 7o B0 00 700, 000
Froquency (WHz) Froquency (HH:)
Site :03CH20-HY Site. : 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 20230712 ) @@avimy Date: 20230712
1225 1224
1050 1050
o
a1s| o1
700 700
AV 54
52 - 52z i =
) 0 I\ |
350 P
175 17
570 FE T N T T T 77 R T 1) L R [ R R N 3
Froquency (WHz) Froquency (HH2)
Site :03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D0_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C34 of C65



samonias. FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

) @ouvim) Date: 2023.07.12
1225
1059 N""W{M"Mﬁ
peAK B 74
Toajgiull MWW’W
i 1

AL i
350
175

T T N T T T T )

Frequency (WHe)

site £03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A @BuVim) Date: 2023.07-12

T ave e 54|

175
420 2430, 240, 250, 2460, 270, 2480, 240, 250
Frequency (MHz)
Site +03CH20-HY
Condition

: AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C35 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

1+2 Vertical Fundamental

) @Bovim) oate: 20230712 J @suvm) Date: 20230712
1225 122
.
1050 el 1052
a1 o
peaK 74
109 ; . A 700
529 MM 524 B0 AL — -
(I S T T Ce
350 354
123 12
= B T G o0 10 oo 1o 2o B 06 2700 00
roduency (Mie) Froquency (Mia)
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20230712 J @guvm) Date: 20230712
1225 122
1050 1054
A
a1 o
700 700
| AV 54
52 52 i
w,/twf——f/) T T |
350 35
123 12
= T oo o0 10 oo 1o 2o 36 306 2700 0
reduency (Mie) Frequency (MHa)
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition 1 AV6_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C36 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

1 @BuVim)

bate: 20730712
1225
1050) %W‘W‘\
s !
veaw o 74
roal Mg
My
.
523 T
350
14
T W RN R Y
Fraauency Wiz
site £030H20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A @BuVim)

Date: 2023.07-12

avG_eE 54|
5250
1
350
175
420 2430, 240, 250, 2460, 270, 2480, 240, 250
Frequency (MHz)

Site +03CH20-HY
Condition

: AV6_BE_54 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C37 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Horizontal Fundamental

A (@BuVim) Date: 2023.07-12 ) (@Buvim)

Date: 2023.07-12

1225

1050 era At i 1050 i
TN

N '\lw MWWWM’ = vean s N | peak 74
o A a L.

WWW’MMWWM\WM!MWM

350 350
13| s
0 AR R 2T 7 = oo 0 son oo ooe. zioo 6 zs0  aman 3000
Trouency (i) Froguency (i)
Site :03CH20-HY Site. : 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBWA1000.000KHz VBW:3000.000KHz SWTiAuto
) By bate: 20730712 J aBvm) vate 20230712
123 1225
1050 1050
(S I -
87.5| \\ 87.5(
700 \ 700
| v s b vt 54
525 -4 s i
T~ 1T — 11
] A O I I B S
350 ss0) ===
13| s
0 TR AT BT o = oo a0 se6 oo 06, Zio0 206 Za00 700 0
rouency (i) Frequancy (b}
Site :03CH20-HY Site. : 03CH20-HY
Condition Al BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C38 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 2023.07-12 ) (@Buvim)

Date: 2023.07-12

1
1050 W 1050

o 074
vea o pea 74
70.0 MW 70,0/
vy

529 TR R NYN 524 S L W

IR T PSRBT st

350 350)
175 175
450 2463.2465.24672469.247T1 2461 491, 2500 000 300, 1500 1700, 1s00. 2100 2300 2500.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120b_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
[ S
a75| N

700) 700]
avd e 4| AVG 54
5251 52 T

350 3T ‘__‘__‘f,#_,_.,u.J
1| 73|
60 24632465 2467240 2471 Tt o 7500 G0 W00 1o o0 e00 Zi00 2300 200 2700, 0
Frequency (Wie) Frequency (MHz)
site £03CH20-HY site +03CH20-HY
Condition AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition + AV6_54 3m 91200_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C39 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

1+2 Horizontal Fundamental

A (@Buvim) Date: 2023.07-12 el (dBuVim) Date: 20230712
1225 1225
1
1050) RPN 1050
o75) 875

| peak 14
700 . 700 IS

st . ‘
52 &,MM.WWWM«wM T 525 M»/

ORI R e n e

o =
s s
I S e T e S
- e
s ‘oscrzoy s oscrzomy
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
Ao To0D000Rs VW S0 B0k WA REmATO0000k 1 ToW 300 000K Tt
[ casarm R
- -
g wsg :
AN
g f ey v
d | nd
w\\ ) e
[ R . L
o wd
4 s
R R e ST T T L e
- e i
s ‘oscrzoy s Joscrzomy
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D0_02360_221104 HORIZONTAL
RSOGO Vo SooRes St

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : C40 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

1+2 Horizontal Fundamental

1 (@Buvim) Date: 2023.07-12
1225
1059 \,va,wm\
87.5/ t
1 e o 74
709 Wil
‘MW«\WW
525 MMWMMM
350
175
a0 24w, 2eo 20 2460 247 2. 20 200
Froquency (Wiz)
site +03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

e
N
\
\ av6 B 54|
e
A '
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868

Page Number : C41 of C65
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

1+2

Vertical

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Date: 20230712 ) @wuvim) Date: 20230712
1225 1224
1050 1050 1
R—
ars| a1
peak 74
“‘/m.,,
: et
s2sl Sl LX) e
350 350
175 174
510 T me B E O T T T T R N N Tz 200, 000
Froquency (Wiz) Froauency (e}
site £03CH20-HY site +03CH20-HY
Condition  :PEAK_BE_74 3m 91200_02360_221104 VERTICAL Condition PEAK_74 3m 91200_02360_221104 VERTICAL
 RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 20230712 ) @@avimy Date: 20230712
1225 1224
1050 1050
|
875 KMWW""W o7.5)
700 \ 700
5. _./ . e Ak
L el L[]
b [ R N I /
350 350
175 17
570 T me mm . mm oMo B0z G0 W00 w00 oo W00 700 B0 06 700, 3
Froquency (Wz) roauency Wz}
site £03CH20-HY site +03CH20-HY
Condition ~ : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition  : AV6_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C42 of C65



samonias. FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Peak

Vertical Fundamental
o zsa12

MWWWWMW

e

+PEAK_BE_74 3m 9120b_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2023.07-12

avG_eE 54|

250,

: AV6_BE_54 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

2460, 270, 2480, 240, 250
Frequency (MHz)

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C43 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2023.07-12 ) (@Buvim)

Date: 2023.07-12

A 105.)
75 o7 t
) |
700 pow. 700 !
ot

1

-, .
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
AR A et e T
e
T N
R L T
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto + RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C44 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

1 @BuVim)

Date: 2023.07-12
1225
10504 i A
a7
pEAK e 74
709 MM
’\MW i
52|
350
17|
a0z, ZwM0 zasn 20 2 ez 0
Froquency (WHz)
site +03CH20-HY
Condition

+PEAK_BE_74 3m 91200_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A @BuVim)

Date: 2023.07-12

AN A N

i ave e 54|
5251 T
350
175
420 2430, 240, 250, 2460, 270, 2480, 240, 250
Frequency (MHz)
Site +03CH20-HY
Condition

: AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C45 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@BuVim)

oate: 20230712 J @suvm) Date: 20230712
1225 1224
.
19 AR A AR Tos4]
a1 o
| ook 4
70.0] T 70.0| f
a4 Jah
g | VA U
L v s T—— [ PP STV S R T e L
350 354
123 12
= F A Y B T T T 1Y G o0 10 oo 1o 2o B 06 2700 00
Froquency (Wiz) Froauency (e}
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20230712 J @guvm) Date: 20230712
1225 122
1050 1054
o ; o [
700 700

52 e | 52 /J : =

I N SN RO Sy | SN DRSO U DO S e v
350 350
175 175
310 2340, 2360, 2580, 2400, 2420, 2440, 2460, 2470 000 300 1500 700, 1e00. 2100 2300 2600.  Z700. 0
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition * AV6_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto + RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C46 of C65



samonias. FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

1+2

Fundamental

Peak

Vertical
ey CLVINAR SR (PN
\w Ak B 74
sl o, 4
rvadil .
b

Froquency (WHz)
+03CH20-HY
+PEAK_BE_74 3m 91200_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2023.07-12

A A AN A AT A A

L‘\N v et 4
]

|

240, 250, 2460, 270, 2480, 240, 250
Frequency (MHz)

+03CH20-HY
: AV6_BE_54 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C47 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Horizontal

Fundamental

1 g8V

)

Avg.

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

oo 20230712 i o 20230712
124 124
4
1050 WW 1059
87.5) / 87.5(
peak
e \
w23 529 ot
il DU YOSV PV PSP
350 350
s 14
= i T, =N o6 ——Ta a6 00 Fiee B0 B0 om0
reasency (i Hreaioncy i
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
{RBWH000.000KHz VBW-3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT:Auto
v oo 20230712 i oo 20230712
124 124
1050 1059
p——
w9 e
709 -
52 e 5. =
: /(__._“J/ \
35.0] 35.0( =
w3 13
= VNSNS ST T N Ty o
reasency i Hreaiancy s
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C48 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Horizontal Fundamental

1 @BuVim)

1059 AP A LR
Y |
.
525 oy
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL
e

Avg.

Date: 2023.07-12

Mo Lo | AVGBE 54
5251 o
350
175
420 2430, 240, 250, 2460, 270, 2480, 240, 250
Frequency (MHz)
Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C49 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

) @Buvim) Date: 2023.07-12 ) (@Bavim) Date: 2023.07-12
1225 1225
5
1050 105.)
PARAPANAA pa A
a7 a7
PEAK 74
700 700
ot
523 M 525 LS.
R PR O S
350 350
17| 75|
510 a0 Beh B 0z 2Ma 246020 00 o0 S0 4700 1900 200 200 2500 2700, 00
Froquency (WHz) Froquency (MiHz)
site +03CH20-HY site +03CH20HY
Condition + PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Aufo RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 2023.07-12 ) (@Bavim) Date: 2023.07-12
1225 1225
1050 105.)
a3 A w75
700) 70|
AVG 54
52 52
1 JEDN ) G B
N S R DU O U DSOS S
350 350
17| 73]
310 Ta0 meh B 0 . 2Mi 246020 00 o0 S0 700 1900 706 200 2800 2700, 0
Froquency (MHz) Frequency (MH2)
site +03CH20-HY site +03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition + AV6_54 3m 9120D_02360_221104 VERTICAL
< RBW:1000.000KHz VBW:2.000KHz SWT:Auto + RBW:1000.000KHz VBW:2.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C50 of C65



samonias. FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Vertical

Fundamental

1 @BuVim)

Avg.

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

vats 20230712
1229
1050
Ao g Pl A b g
N
veax e 71
o Nl
s W“w.,, .
52| BRac |
350
179
T N N T
Fraauency Wiz
site £03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 VERTICAL
 RBW-I000.000KHz VBW:3000.000KHz SWT:Auto
—— bae 0230712
124
1050
PN VNN
o ooy
\\
525] et s S
N
350
174
T N NN T
Freauency Wiz
site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C51 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2423-05C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

1+2

Vertical

Peak

Avg.

m Date: 202307-12
1225
1050
o75)
AAAAAAA
700
525 AP OR .
S
PpEr——
359
175
000 000 000 10000 12000, 400, 6000 18000
Frequency (MHz)
site +03CH20-HY
Condition

+PEAK_74 3m 9120D_02360_221104 HORIZONTAL

Date: 20230712

s G 54
e

10000, 12000, 14000, 6000 18
Frequency (M)

Site 03CH20-HY

Condition

5000. 5000,

PEAK_74 3m 9120D_02360_221104 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C52 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

1+2 Horizontal Vertical

1 @BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75] o75)
700 700)
ave[s4 aves4
52, 52
350 350)
175 175
4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500 14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
A (@BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75| a75)
700) 700]
ave|s4 AvG 54
5. 52
350 350)
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000 7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL

Condition * AV6_54 3m 9120D_02360_221104 VERTICAL

17.7G
~18G

Avg

TEL: 886-3-327-0868

Page Number : C53 of C65
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

1+2 Horizontal Vertical

) (@Buvim) Date: 2023.07-12 A @Buvim) Date: 2023.07-12
1225 1225
1059 1050
75 o7
PEAK 74 PEAK 74
700 700
AV VG 561
52. ——— 525
b ™ ISV,
[N ey
359 350
175 175
o0 000, 000, 0000 T2000. 14000, To000. 18000 000 G000, 000, 0000 2000, 14000 6000, 18000
Frequency (MHz) Freaquency (M)
Site +03CH20-HY Site 03CH20-HY
Condition +PEAK_74 3m 91200_02360_221104 HORIZONTAL

Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : C54 of C65
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

1+2

Horizontal

Vertical

1 (@BuVim) Date: 2023.07-12

ave[s4

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@BuVim) Date: 2023.07-12

aves4

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

Site
Condition

+03CH20-HY
: AV6_54 3m 9120D_02360_221104 HORIZONTAL

Site
Condition

Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
A (@BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
1225 1225
1050) 1050
a75| a75)
700) 700]
ave|s4 AvG 54
5. 52
350 350)
175 175
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000 7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) E M)

roquoncy (MHz)
£ 03CH20-HY
* AV6_54 3m 9120D_02360_221104 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C55 of C65



samonias. FCC RADIO TEST REPORT Report No. : FR0D2423-05C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

1+2 Horizontal Vertical

) @Buvim) Date: 2023.07.12 A @Bovim) Date: 2023.07.12
1225 1225
1059 1054
a7 w73
pea 74 pea 74
700 700
s G 5
52 4 52 #
P = p
e
350 380
1| 75|
o 000, 000 Toooo. 72000 A0s 16000 18000 a0 w000 5000 om0 0 taoo.  e0os 78000
requency (WHs) Frequency (WHz)
site £03CH20-HY site 03CH20-HY
Condition $PEAK_74 3m 91200_02360_221104 HORTZONTAL

Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C56 of C65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+2

Horizontal

Vertical

17.7G
~18G

Avg
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Report No. : FR0D2423-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz

1+2

Horizontal Vertical

Peak

Avg.

Date: 2023-07-12 el

Date: 20230712
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FCC RADIO TEST REPORT

Report No. : FR0D2423-05C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11 ax HE40 Full CHO3 2422MHz

1+2 Horizontal

Vertical
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

1+2 Horizontal Vertical
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

1+2 Horizontal Vertical

1 @BuVim) Date: 2023.07-12 ) (@Buvim) Date: 2023.07-12
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

1+2 Horizontal Vertical
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

1+2 Horizontal Vertical
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SPORTON LAB.
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Report No

.+ FROD2423-05C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 Full (SHF @ 1m)

WIFI
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE40 Full LF
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Appendix D. Duty Cycle Plots

Duty

Antenna Band Cycle(®%)

T(us) 1/T(kHz) |VBW Setting

1 802.11b 99.88 - - 10Hz

1 802.119g 98.96 - - 10Hz

1+2 2.4GHz 802.11ax HE20 Full RU 98.59 - - 10Hz

1+2 2.4GHz 802.11ax HE40 Full RU 97.35 552 1.81 2kHz
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802.11b 802.11¢g

|Swept SA
#llen J0dB PNO Fast fvwg Typer Powe = #hten 70 g Type: Powe
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Scale/Div 10 dB Ret Level 116.99 dBuV

Center 2.412000000 GHz #Video BW 8.0 MHz (Rese! Center 2.462000000 GHz #Video BW 8.0 MHz

Function  Function

MIMO <Ant. 1+2>
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#asten 20 dB 4 {MS[ = #Aflon 2005 PNO: Fost
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Sig Track. OF

G X . Mo ld 3 - Hoemal
Deita (&)

Marker | ¥ Marker
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Marker— Marker—

Center 2.412000000 GHz #Video BW 8.0 MHz p (R enfer 2.42201 #Video BW 8.0 MHz

Res BW 8 MHz 3 01 pts). Counter 3 ( )] M Counter
Function ctio g e ctio c
] = D“U
i

Couple Markers Couie Makers
On
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? — :
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